

レジメン名称	薬剤名	投与経路	投与量	投与日	1クール日数
Pembro + PEM + CBDCA	ペムブロリズマブ	点滴	200mg/body	d1	21日
	ペメトレキセド	点滴	500mg/m ²	d1	
	カルボプラチン	点滴	AUC 5	d1	
Pembro + PEM + CDDP	ペムブロリズマブ	点滴	200mg/body	d1	21日
	ペメトレキセド	点滴	500mg/m ²	d1	
	シスプラチン	点滴	75mg/m ²	d1	
Pembro + nab-PTX + CBDCA	ペムブロリズマブ	点滴	200mg/body	d1	21日
	nab-パクリタキセル	点滴	100mg/m ²	d1, 8, 15	
	カルボプラチン	点滴	AUC 6	d1	
Atezo + nab-PTX + CBDCA	アテゾリズマブ	点滴	1200mg/body	d1	21日
	nab-パクリタキセル	点滴	100mg/m ²	d1, 8, 15	
	カルボプラチン	点滴	AUC 6	d1	
Pembro + PTX + CBDCA	ペムブロリズマブ	点滴	200mg/body	d1	21日
	パクリタキセル	点滴	200mg/m ²	d1	
	カルボプラチン	点滴	AUC 6	d1	
Atezo + Bev + PTX + CBDCA	アテゾリズマブ	点滴	1200mg/body	d1	21日
	ベバシズマブ	点滴	15mg/kg	d1	
	パクリタキセル	点滴	200mg/m ²	d1	
	カルボプラチン	点滴	AUC 6	d1	
Nivo (q2w) + Ipi	イピリムマブ	点滴	1mg/kg	d1	42日
	ニボルマブ	点滴	240mg/body	d1, 15, 29	
Nivo (q3w) + Ipi	イピリムマブ	点滴	1mg/kg	d1	42日
	ニボルマブ	点滴	360mg/body	d1, 22	
CDDP + GEM	シスプラチン	点滴	80mg/m ²	d1	21日
	ゲムシタビン	点滴	1000mg/m ²	d1, 8	
CDDP + PEM	ペメトレキセド	点滴	500mg/m ²	d1	21日
	シスプラチン	点滴	75mg/m ²	d1	
Bev + CDDP + PEM	ペメトレキセド	点滴	500mg/m ²	d1	21日
	シスプラチン	点滴	75mg/m ²	d1	
	ベバシズマブ	点滴	15mg/kg	d1	
CDDP + DTX	ドセタキセル	点滴	60mg/m ²	d1	21日
	シスプラチン	点滴	80mg/m ²	d1	
CDDP + S-1	シスプラチン	点滴	60mg/m ²	d8	28日
	ティーエスワン	内服	80mg/m ² /day	d1 (夕) ~d22 (朝)	
CDDP + CPT-11	イリノテカン	点滴	60mg/m ²	d1, 8, 15	28日
	シスプラチン	点滴	80mg/m ²	d1	
CDDP + VNR	ビノレルビン	点滴	25mg/m ²	d1, 8	21日
	シスプラチン	点滴	80mg/m ²	d1	
GEM + CBDCA	ゲムシタビン	点滴	1000mg/m ²	d1, 8	21日
	カルボプラチン	点滴	AUC 5	d1	
PEM + CBDCA	ペメトレキセド	点滴	500mg/m ²	d1	21日
	カルボプラチン	点滴	AUC 6	d1	
Gefitinib + PEM + CBDCA	ペメトレキセド	点滴	500mg/m ²	d1	21日
	カルボプラチン	点滴	AUC5	d1	
	ゲフィチニブ	内服	250mg/day	d1 - 21	
Ram + DTX	ラムシルマブ	点滴	10mg/kg	d1	21日
	ドセタキセル	点滴	60mg/m ²	d1	
Bev + PEM + CBDCA	ペメトレキセド	点滴	500mg/m ²	d1	21日
	カルボプラチン	点滴	AUC 6	d1	
	ベバシズマブ	点滴	15mg/kg	d1	

CBDCA + S-1	カルボプラチン	点滴	AUC5	d1	21日
	ティーエスワン	内服	80mg/m ² /day	d1（夕）～d15（朝）	
CBDCA + CPT-11	カルボプラチン	点滴	AUC 2.5	d1	14日
	イリノテカン	点滴	50mg/m ²	d1	
CBDCA + VNR	ビノレルビン	点滴	25mg/m ²	d1, 8	21日
	カルボプラチン	点滴	AUC 5	d1	
Bev + nab-PTX + CBDCA	nab-パクリタキセル	点滴	100mg/m ²	d1, 8, 15	21日
	カルボプラチン	点滴	AUC 6	d1	
	ベバシズマブ	点滴	15mg/kg	d1	
nab-PTX + CBDCA	nab-パクリタキセル	点滴	100mg/m ²	d1, 8, 15	21日
	カルボプラチン	点滴	AUC 6	d1	
PTX + CBDCA	パクリタキセル	点滴	200mg/m ²	d1	21日
	カルボプラチン	点滴	AUC 6	d1	
Bev + PTX + CBDCA	パクリタキセル	点滴	200mg/m ²	d1	21日
	カルボプラチン	点滴	AUC 6	d1	
	ベバシズマブ	点滴	15mg/kg	d1	
(RT併用) weeklyPTX + CBDCA	パクリタキセル	点滴	40mg/m ²	d1, 8, 15, 22, 29, 36	63日
	カルボプラチン	点滴	AUC 2	d1, 8, 15, 22, 29, 36	
Nivo (q2w)	ニボルマブ	点滴	240mg/body	d1	14日
Nivo (q4w)	ニボルマブ	点滴	480mg/body	d1	28日
Pembro (q3w)	ペムブロリズマブ	点滴	200mg/body	d1	21日
Pembro (q6w)	ペムブロリズマブ	点滴	400mg/body	d1	42日
Dur	デュルバルマブ	点滴	1500mg/body	d1	28日
Atezo	アテゾリズマブ	点滴	1200mg/body	d1	21日
Erlotinib + Ram	ラムシルマブ	点滴	10mg/kg	d1	14日
	エルロチニブ	内服	150mg/day	d1 - 14	
DTX	ドセタキセル	点滴	60mg/m ²	d1	21日
PEM	ペメトレキシド	点滴	500mg/m ²	d1	21日
CPT-11	イリノテカン	点滴	100mg/m ²	d1, 8, 15	28日
nab-PTX	nab-パクリタキセル	点滴	100mg/m ²	d1, 8, 15	21日
GEM	ゲムシタビン	点滴	1000mg/m ²	d1, 8, 15	28日
VNR	ビノレルビン	点滴	25mg/m ²	d1, 8	21日
AMR	アムルピシン	点滴	35mg/m ²	d1 - 3	21日
Nivo + GEM + CDDP	ニボルマブ	点滴	360mg/body	d1	21日
	ゲムシタビン	点滴	1250mg/m ²	d1	
	シスプラチン	点滴	75mg/m2	d1	
Nivo + GEM + CBDCA	ニボルマブ	点滴	360mg/body	d1	21日
	ゲムシタビン	点滴	1000mg/m ²	d1, 8	
	カルボプラチン	点滴	AUC 6	d1	
Nivo + PTX + CBDCA	ニボルマブ	点滴	360mg/body	d1	21日
	パクリタキセル	点滴	200mg/m ²	d1	
	カルボプラチン	点滴	AUC 6	d1	
Nivo + PEM + CDDP	ニボルマブ	点滴	360mg/body	d1	21日
	ペメトレキシド	点滴	500mg/m ²	d1	
	シスプラチン	点滴	75mg/m2	d1	
Nivo + PEM + CBDCA	ニボルマブ	点滴	360mg/body	d1	21日
	ペメトレキシド	点滴	500mg/m ²	d1	
	カルボプラチン	点滴	AUC 6	d1	